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TEST RESULTS
for Degree ㅇf protection provided by enc1osures(IP Code)

1. Test Results

Code letters IP Test Inethod and Reco*d Resu1's
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CONDITIONS
1.1 TalculrL poν vder(∏lesh) :

Wile diame[eI=50 ㏘  width betㄱⅣeen
1.2 AInount of talculrL poν vder of the test

2kg/Ⅲ’
TEST
: 2. 1 VolulrLe of the eI˙1c1osures: abou' 10000

2.2 Reduction air pressure : :2.O kPa (-200

2.3 Floˇv rate : 0.0 I.PM

2.4 E× traction rate per hour : 0 voluㅍ
'eq/h

2.5 Test durat1ㅇn : 8 ho11ts

wlres = 75
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2. Pass
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1 . CONDITIONS
1.1 The loˇvest point of enclosure : 600 ⅢⅢ

1.2 The highest point of enclosure : 350 IIull

1.3 Differe11tial teIIIperature of νvater alld enc1osure

(less than 5K) : about 2.0 K

1.4 Hydlaulic test : 1.O kη Ic㎡ ( about 10 m,
2. TEST

2.1 The duratio11 of the test 土s : 100 houls

Pass

2. Reference Data

(1) Test conditions : 21.8 
°
C, 49 % RH, 86˜ 106 kPa

(2) Size : 617 Ⅲm ×516 ⅢⅢ ×H354 ⅢⅢ
(3) Rating : AC 220˜ 480 V, 50/60 Hz
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